
Mathematical modelling of processes of reject water treatment  
in moving bed bioreactor 

 
VIOLA SOMOGYI, BENCE FAZEKAS, ENDRE DOMOKOS, ÁKOS RÉDEY 

Institute of Environmental Engineering 
University of Pannonia 

H-8201, Veszprém P.O.B. 158. 
HUNGARY 

somogyiv@uni-pannon.hu    http://mkweb.uni-pannon.hu/kv/ 
 

Abstract: Efficient treatment of reject water originating from sludge digestion process was achieved by 
implementing a moving bed bioreactor. Since the ongoing processes in the reactor were unclear, model 
development was chosen in order to map them. 
To describe biofilm processes a newly presented zero-dimensional biofilm model [27] was chosen. Simulation 
data in the study of Plattes et al. [28] were promising for municipal wastewater but it did not meet the 
expectations in case of wastewater with high ammonia content. Therefore four step nitrogen removal was 
implemented in the 0D biofilm model. Steady-state simulation showed that processes over nitrite were of great 
importance in the system. The results also indicated that to a certain degree ANAMMOX (anaerobic ammonia 
oxidation) reaction took place as well. The special structure of the moving bed bioreactor with protected 
microorganism colonies was assumed to be the reason for that. 
 
Key-Words: reject water, nitrogen removal, MBBR, steady-state simulation, ANAMMOX 
 

1.   Introduction 
Wastewater treatment plants produce organic sludge 
as wastewater is treated; this sludge must be further 
treated before ultimate disposal.  
Disposal of sludge from wastewater treatment 
processes is a costly and difficult problem. First the 
volume of the sludge has to be decreased by 
removal of water, which constitutes 97–98% of the 
sludge; second the reduction of the volatile 
(organic) content of the sludge has to be achieved, 
which eliminates nuisance conditions by reducing 
putrescibility and threats to human health by 
reducing levels of microorganisms. Only after that 
can the residues be disposed. 
One possible solution for reducing the amount of 
sludge is anaerobic digestion. Anaerobic digestion is 
a biological process where the biodegradable 
fraction of sludge or other organic residues is 
converted under anaerobic conditions. As a result 
the sludge is stabilized the volume decreased, and it 
can be dewatered more easily. Beside that a 
valuable energy source in form of biogas is 
produced.  
There are also drawbacks of the process. The reject 
water from dewatering the hydrolysed sludge has to 
be treated as well.  
Reject water flows originating from sludge 
treatment have a high ammonium content (typically 
500–1500 g N/m3), recycling them to the activated 
sludge (AS) system increases the total nitrogen load 

with 13-17%. But because the flows are relatively 
small (about 1% of the main line) cost-effective 
nitrogen removal in small reactors can be achieved 
[18]. Among the possible treatment options are the 
classical nitrification-denitrification, nitrification-
denitrification over nitrite (SHARON – single 
reactor system for high ammonia removal over 
nitrite process) [15, 23] and nitrification combined 
with augmentation of the main treatment line. 
Another possibility is to introduce a regeneration 
zone where the nitrification capacity is increased by 
bioaugmentation [20]. Opposed to augmentation the 
reject water can be treated separately with the 
combination of SHARON-ANAMMOX processes 
[19] or in a moving bed biofilm reactor (MBBR) 
achieving specific volume enhancement. 
 
This paper presents a model formation process of a 
moving bed bioreactor treating reject water of 
anaerobically digested sludge of a municipal 
wastewater treatment plant. As it will be discussed 
later on the pilot-scale plant had very good results in 
treating reject water but the processes were not 
clear. There are of course several analytical methods 
to determine the types and ratios of microorganisms 
and to map the ongoing processes (cf. Section 2) but 
these demand expensive materials and devices and 
time consuming experiments. 
Instead mathematical modelling was used to 
determine the processes of the MBBR hybrid 

WSEAS TRANSACTIONS on SYSTEMS Viola Somogyi, Bence Fazekas, Endre Domokos, Akos Redey

ISSN: 1109-2777 1248 Issue 11, Volume 7, November 2008



reactor. Mathematical modelling of wastewater 
systems is commonly used to test conceptual 
understanding of systems [10, 16]. Models can be 
used to plan new wastewater treatment plants, 
optimise operation and cost-efficiency of existing 
WWTPs even for troubleshooting or, as it was the 
case in the present study, to understand the 
processes that take place in a complex system such 
as moving bed bioreactors are.  
 
 

2.   Sharon and Anammox processes 
The nitrogen removal can be achieved via nitrite 
without considerable amount of organic material. In 
this case half of the ammonium is oxidised until 
nitrite (SHARON) and the nitrite reacts with the 
remaining ammonium (ANAMMOX). The 
SHARON – according to Brouwer et al. [3] and 
Hellinga et al. [15] – is operated without any 
biomass retention in a single aerated reactor at a 
relatively high temperature (35 °C) and pH (above 
7). The process involves partial nitrification of 
ammonium to nitrite (Eq.(1)), and this greatly 
reduces the expense of aeration.  
 

OHCONONH

OHCONH

2224

234

5.15.05.0

75.0

+++→

→++
−+

+
 (1) 

 
The ANAMMOX organisms grow with CO2 as the 
sole carbon source and uses nitrite as the electron 
donor to produce cell material [1]. Strous et al. [31] 
gives the stoichiometry of anaerobic ammonium 
oxidation as: 
 

OHNOCH

NON

HHCONONH

215.05.02

32

324

03.2066.0

26.002.1

13.0066.032.1

++
++→

→+++
−

+−−+

 (2) 

 
As shown in Eq.(2) nitrite must first be produced up 
to a nitrite/ammonium ratio of about 1.3 [11]. 
ANAMMOX activity was suppressed when COD 
(dissolved) concentration was over 300 g/m3 [4]. 
Competition between ANAMMOX and denitrifying 
communities was reported earlier by other 
researchers [4, 8]. Confirmation can be made 
through a detection of hydrazine, which is a unique 
intermediate of ANAMMOX activity, and FISH 
(fluorescence in situ hybridization) test [4, 12, 17]. 
A study was presented on using isotopic analysis of 
15N-labeled nitrate to define the ratio of 
ANAMMOX reactions to heterotrophic 
denitrification [32] as well. 
 

 

3.   Increasing volume capacity 
Immobilizing microorganisms on carriers is a 
possibility for enhancing specific volume capacity, 
lowering F/M ratio demand and assisting selection 
of microorganisms as well. Microorganisms attach 
to the carrier elements with high specific surface 
and develop biofilm. Choosing adequate biofilm 
carrier surface improves the slowly reproducing 
microorganisms to reach appropriate ratio in the 
biomass. 
The main aim of implementing moving bed 
(MBBR) systems is to combine the positive features 
of activated sludge and biofilm process. With 
MBBR systems higher specific capacity can be 
reached than the accessible volume capacity of 
traditional biofilm systems and their sludge output is 
low, so the recirculation of the sludge is not 
necessary.  
The biomass is increasing on special carrier 
elements which can move freely in the whole 
volume of the reactor. The reactor can filled with 
carrier elements up to 70% (volumetric filling in 
empty reactor) in order to allow free movement 
[25]. The continuous movement of the carrier is 
achieved either by aeration or stirring. In order to 
prevent the carriers leaving the basin with the 
wastewater flowing out, a special sieve is used.  
In case of aerated MBBR the actuation of the 
support elements is mainly done by aeration alone. 
The size of the air bubbles is crucial, if it is too 
small the bubbles are unable to agitate the carrier 
elements and if it is too big, the actuation becomes 
inefficient, the bubbles may damage the structure of 
the biofilm and the oxygen uptake is hindered. 
Therefore a special coarse bubble aerator has to be 
applied. 
 
The features of the carriers determine the 
attachment rate, the mass and thus the performance 
of the biofilm. Some media that come into question: 
Kaldnes material, ANOX ring, polymeric bead, 
PUR foam cube, basalt and GAC. Compared to 
fixed bed support material these carrier elements 
provide the microorganisms greater surface at a 
given volume to attach and thus the performance of 
the system improves. The Kaldnes biofilm carrier 
elements are made from polyethylene with a density 
slightly below that of water [25]. The elements are 
designed to have a large protected surface area. This 
way, solids are not removed by attrition between the 
pieces thus optimal conditions are provided for the 
bacteria culture.  
 
 

WSEAS TRANSACTIONS on SYSTEMS Viola Somogyi, Bence Fazekas, Endre Domokos, Akos Redey

ISSN: 1109-2777 1249 Issue 11, Volume 7, November 2008



4. Overview of the examined system 
The pilot-scale plant for treating reject water was 
established at a municipal wastewater treatment 
plant in Hódmezıvásárhely (Hungary). The 
following section gives an overview of the two-
stage activated sludge wastewater treatment plant 
and the implemented moving bed bioreactor. 
 
 
4.1. The two stage AS WWTP 
Fig.1 shows the scheme of the two-stage AS 
municipal WWTP of Hódmezıvásárhely in 
Hungary. There are two parallel lines in the plant 
consisting of two aerated tanks and two clarifiers. 
The system does not include anaerobic or anoxic 
zones. Aeration is continuous and controlled in both 
stages based on dissolved oxygen (DO) 
concentration. The DO level is controlled between 
0.3-0.6 g/m3 in the first and between 3-4 g/m3 in the 
second aeration basin. The plant has no primary 
clarification, but has two intermediate and two final 

rectangular clarifiers as shown in Fig.1. The excess 
sludge of the second stage is recycled to the first 
stage. In case of normal operational conditions the 
sludge of the first stage is not washed out from this 
circle. It is properly settling in the middle 
rectangular clarifier, so the enrichment of the 
autotrophic nitrifiers is very efficient in the second 
stage. The sludge of the second stage has similar 
nitrification capacity as the nitrifying fixed-film 
(0.3-0.5 kg NH4

+-N/m3d) [29].  
 
From the first clarifier the excess sludge is pumped 
to a gravity thickener and from there to the 
thermophilic hydrolyser. The hydrolyzed sludge is 
digested at mezophilic temperature. The biogas is 
stored in a gasholder and reused for heating the 
hydrolyser and the digester. The daily wastewater 
production is around 10,000-11,000 m3 with influent 
parameters of the Hungarian average (COD 1500 
g/m3, BOD5 750 g/m3, NH4-N 70 g/m3, 85 TN g/m3 
TSS 1000 g/m3). 

 

 
Fig. 1. Scheme of the WWTP of Hódmezıvásárhely (Hungary) 

 
 

4.2. The pilot plant 
A pilot scale plant was established to treat a part of 
the reject water of the digested sludge. The reject 
water is led from the spin dryer to a reservoir of 
1.5m3 volume with a spillway. The excess reject 
water flows to the local drainage of the AS plant. 
The reject water is fed into a moving bed bioreactor 
with a volume of 2.3m3 at a rate of 0.1 m3/h. The 
hydraulic retention time is around one day. The 
volume of the carriers is about 0.7m3, resulting a 
fi lling grade of 30%. The actuation is achieved by 
coarse bubble aeration. The air flow is around 
125m3/h.  
According to measurement results the nitrification 
performance was around 0.3-0.4 kg/(m3·d). That is 
three-four times more than it could be in traditional 
single stage activated sludge systems. Beside that 

the same level of denitrification performance could 
be achieved. 
 
The quality of the influent is followed up by 
analytical measurements of point samples 
periodically. In case of the influent temperature, 
dissolved COD and ammonium-nitrogen is 
measured while in the reactor dissolved oxygen, 
nitrate-nitrogen, pH and sludge concentration is 
measured beside the previously mentioned 
parameters. These parameters are monitored on-line 
and by point samples. The effluent data are 
presumed to be the same as in the reactor. 
Sample data showed that the concentration of 
dissolved COD was 770-3000 g/m3, ammonium was 
measured 460-1350 gN/m3, the temperature varied 
between 20-30°C. Depending on the quality of the 

WSEAS TRANSACTIONS on SYSTEMS Viola Somogyi, Bence Fazekas, Endre Domokos, Akos Redey

ISSN: 1109-2777 1250 Issue 11, Volume 7, November 2008



influent the following data was measured in the 
reactor: dissolved COD 434-895 g/m3, NH4

+ 240-
376 gN-m3, NO3

- 2-60 gN/m3, DO 0.2-4.1 gO2/m
3, 

pH 6.8-8.1. The sludge concentration varied 
between 195-1740 g/m3. Table show the 
measurement results for the influent and the effluent 
respectively. 
 

Table 1. Measured values for steady-state 
simulation 

 
 CODdissolved NH4-N 
 g/m3 g /m3 
2008.03.31 1440 1350 
2008.04.07 2552 950 
2008.04.15 3000 1090 
2008.04.25 1440 550 
2008.05.21 1201 995 
2008.06.12 1525 1060 
Average 1680 999 

 
Table 2. Measured values for steady-state 

simulation 
 

 CODdissolved NH4-N NO3-N DO pH 
 g/m3 g /m3 g /m3 g/m3  
2008.03.31 434 260 37 1.8 7.5 
2008.04.07 612 280 - 1.0 7.4 
2008.04.15 1300 376 2 0.2 7.7 
2008.04.25 790 230 - 4.1 7.16 
2008.05.21 895 256  60 - 6.8 
2008.06.12 870 245 20 0.5 8.1 
Average 700 235 25 1.5 7.4 
 
The DO level was controlled manually this is why 
concentration above 1 g O2/m

3 could appear. For 
one occasion the DO was measured 4.1 g O2/m

3. 
Since aeration serves as actuator as well, the 
intensity of aeration was sometimes raised in order 
to achieve better stirring in the reactor. The results 
show that despite of the high oxygen concentration 
measured the other parameters did not change 
radically which indicates that most of the processes 
take place in the layers of the biofilm poor of 
oxygen. 
 
 

5.   Model development 
The established system operates with good 
performance according to the measured values. 
Nonetheless the ongoing processes are not clear. 
The efficiency is thought to be partly due to the 
biofilm but nitrite formation and denitritation is 
assumed to take place as well and maybe 

ANAMMOX, too, despite of the inhibiton reported 
in [4, 8]. 
Instead of implementing costly devices to measure 
nitrite and hydrazine, the authors decided to choose 
model development to map the ongoing processes in 
the reactor.  
 
Vast literature can be found on using mathematical 
models to describe the processes of wastewater 
treatment plants ([26, 27, 28, 9, 33, 35, 16, 24] just 
mention a few examples) and defining different 
control strategies for optimal operation and cost 
efficiency [5, 6, 7]. It has to be mentioned also that 
wastewater treatment plants are large nonlinear 
systems subject to large fluctuations in hydrological 
and biological load together with uncertainties 
concerning the composition of the incoming 
wastewater. Therefore mathematical models of these 
systems can only show trends with high level of 
uncertainties. Great deviations of inflow data result 
over- and underestimation near extremes which is 
one possible reason why some (for example [30]) 
find the results of mathematical models 
questionable. 
But since on-line instrumentation raise the operation 
costs and inflow data still cannot be forecasted 
wastewater treatment modelling and simulation is 
still widespread and useful tool in estimating 
effluent quality. 
In determining the processes of the examined 
system the first step was to find a model appropriate 
for describing MBBR. 
 
 
5.1. Zero-dimensional biofilm model for 
MBBR 
There is a vast quantity of literature on biofilm 
models (see [10] for example) but their application 
limited. A reason for that is that biofilm models 
have become more and more complex, dedicating 
more attention to the micro-environment and 
structure of the biofilm than to the macro-kinetic 